ssamanas. FCC RADIO TEST REPORT

Report No. : FG8N0725

LTE Band 43 / 5MHz

High channel / Full RB / 64QAM

(Specrr SR =

Ref Level 30.00 dém Offset 13,50 dé Mode Auto Sweep
SGL Count 100/100
@ 1Rm Max

Limit gheck FAIL
20 B2l

10 dB

CF 3.6975 GHz 691 pts Span 25.0 MHz
Spectrum Emission Mask Standard: None

Tx Power 10.62 dBm Tx Bandwidth 5.000 MHz RBW 1.000 MHz
Range Low Range Up RBW Frequency Power Abs | Power Rel ALimit

-12.500 MHz -5.000 MHz 1.000 MHz 3.69245 GHz -36.84 dBm | -47.47 dB -12.47 dB

00 MHz -2.500 MHz 1.000 MHz 3.69498 GHz* -1.59 dBm* | -12.21 dg* 12.79 dg*

2.500 MHz 5.000 MHz 1.000 MHz 3.70002 GHz* -162dBm*|  -12.24 dB* 12.76 dB*

5.000 MHz 12.500 MHz 1.000 MHz 3.70292 GHz -35.33 dBm -45.96 dB -10.96 dB

- T G
%
Date: 11.DEC.2018 21:3

o
® v
Ref Level 30,00 d8Bm Offset 13.50 dB & RBW 10 kHz
Att 30de  SWT 10 ms @ VBW 30 kHz Mode Auto Sweep

| |

CF 3.6975 GHz 10000 pts Span 10.0 MHz

Channel | Bandwidth | Offset | Power | |
TX1 (Ref) 5,000 MHz | | 18.03 dém

Tx Total | | | 18.03 dBm

___ Channel | Bandwidth Offset Lower Upper

Adj 1.000 MHz | 3.000 MHz -39.84 dB -39.93 dB

H J Measuring... m 7

Date: 11.DEC.2018 21:32:56

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0725

Ref Level 30,00 dem  Offset 13.50 d&
SGL Count 100/100

Mode Auto Sweep

FA|

Spectrum

Ref Level 30.00 d8m Offset 13.50 dB
SGL Count 100/100

Mode Auto Sweep

(®1rm Max

Limit ¢heck
20 dBm22

FA

10 dBm

b

m./

-60 dem

-50 d

.60 dB

CF 3.655 G

Hz

691 pts

Span 50.0 MHz

CF 3.655 GHz 691 pts

Span 50.0 MHz

Spectrum Emission Mask

Tx Power 10.78 dBm

Standard: None

_|__Range up
E

-5.000 MHz

Tx Bandwidth 10.000 MHz
Frequency Power Abs Power Rel
THz 3.64163 GHz ~40.06 dBm_
3.64996 GHz* -4.59 dBm*

RBW 1.000 MHz
ALimit

-50.84 dB
-15.38 dB*

Hz -41.45 dBm

-52.23 dB

10.000 MH
2: 0 M|

]
2
2

Date:

Ref Level
Att

11.DEC.2018 21:58:31

Spectrum 2 ®

30.00 dBm  Offset 13.50 dB &
30 dé  SWT 1S ms @

RBW 10 kHz
VBW 30 kHz

Mode Auto Sweep

|

|

Spectrum Emission Mask
Tx Power 10.72 dBm

Standard: None
Tx Bandwidth 10.000 MHz

Range Low Range Uj I RBW Frequenc! Power Abs
| -25.000MHz |  -10.000 MHz | 1.000 MH2z 3.64221 GHz -40.25dBm | -50.96 dB |
-10.000MHz | -5.000 MHz | 1.000 MHz 3.64989 GHz -42.45dBm | -53.17d8 | -28.17.dB
| 5000MHz | 10.000MHz | 1.000MHz | 3.66004 GHz* -4.01dBm* | -14.72 dB*|
~ 10.000MHz | 25.000 MHz | 1.000 MHz 3.66518 GHz. de |
Date: 11.DEC.2018 22:04:00

®

Spectrum 2

RBW 1.000 MHz

Ref Level 30.00 dém Offset 13.50 d8 @ RBW 10 kHz
| Att 30dB  SWT 15 ms @ VBW 30 kHz

Mode Auto Sweep

@ 1Rm Max

|

10000 pts

SEun 15.0 MHz

CF 3.655 GHz 10000 pts

Span 15.0 MHz

Channel Power

FAX . 886-3-328-4978

Bandwidth | Offset Power | Channel Bandwidth offset Power |

110,000 MHz | 17.90 dBm | TX1 (Ref) 10.000 MHz | 17.78 dBm |

17.90 dBm Tx Total 17.78 dBm |

_ Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower i | Upper
1.000 MHz 5.500 MHz Adj — 1.000 MHz 5.500 MHz -52.50 dB | -34.32 dB
— —
JU /4
Date: 11.DEC.2018 21:59:03 Date: 11.DEC.2018 22:04:37
TEL : 886-3-327-3456 Page Number 1 A43-82 of 94



ssamonas. FCC RADIO TEST REPORT Report No. : FG8N0725

LTE Band 43/ 10MHz

(oo D &
Ref Level 30,00 dBm Offset 13,50 d& Mode Auto Sweep
SGL Count 100/100
@ 1Rm Max
Limit ¢heck PABS
20 dBi20¢
10 dBi
0 des
10 dB
-20 dBt
-30 dB
b -t vy er ey pm—— SR T YT STy R ey
-50 dBi
-60 d&
CF 3.655 GHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 10.02 dBm Tx Bandwidth 10.000 MHz RBW 1.000 MHz
Range Low | RangeUp | RBW | _Frequency | PowerAbs | PowerRel |  ALimit
-25.000 MHz -10.000 MHz 1.000 MHz 3.63380 GHz -40.95 dBm -50.97 dB -15.97 d8
-10.000 MHz -5.000 MHz 1.000 MHz 3.64996 GHz -22.07 dBm -32.09 dB -7.09 dB
5.000 MHz 10.000 MHz 1.000 MHz 3.66004 GHz -21.90 dém -31.92de -6.92 dB
10.000 MHz 25.000 MHz 1.000 MHz 3.66598 GHz -40.39 dBm -50.41 dB -15.41 dB
- —
( i ] Ready CHENRRRAD WO 4
Date: 11.DEC.201 5
TEL : 886-3-327-3456 Page Number 1 A43-83 of 94
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG8NO0725

Ref Level 30,00 dem  Offset 13.50 d&
SGL Count 100/100

Mode Auto Sweep

FA|

Spectrum

Ref Level 30.00 d8m Offset 13.50 dB
SGL Count 100/100

Mode Auto Sweep

(®1rm Max

Limit ¢heck
20 dBm22

FAIL

10 dBm

ade

-10 dBm

N S -

-20 dB /

-30 dl

-50 d

-60 dem

.60 dB

CF 3.675 GHz

691 pts

Span 50.0 MHz

CF 3.675 GHz 691 pts

Span 50.0 MHz

Spectrum Emission Mask
Tx Power 10.75dBm

Standard: None
Bandwidth 10.000 MHz

RBW 1.000 MHz

Date: 11.DEC.2018 22:21:33

Spectrum 2 ®

30.00 dBm  Offset 13.50 dB &
30 dé  SWT 1S ms @

Ref Level
Att

_|__Range up Frequency Power Abs Power Rel
Hz 1H2 3.66482GHz | -39.65dBm |  -50.40dB | -
2 -5.000 MH 3.66996 GHz* -3.97 dBm* -14.73 dB*
2 10.000 MH Hz -41.14 dBm -51.89dB
zr 2: 0 M|

RBW 10 kHz
VBW 30 kHz

Mode Auto Sweep

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask
Tx Power 10.84 dBm

RBW 1.000 MHz

Range Low Range Uj I RBW Frequenc! Power Abs
| -25.000MHz |  -10.000 MHz | 1.000 MH2z 3.65460 GHz -40.51dBm | -51.34dB |
-10.000MHz | -5.000 MHz | 1.000 MHz 3.66996 GHz -42.27dBm | -53.11d8 |
| 5000MHz | 10.000MHz | 1.000MHz | 3.68004 GHz* -4.64 dBm* | _ [
~ 10.000MHz | 25.000 MHz | 1.000 MHz 3,68562 GHz.
Date: 11.DEC.2018 22:26:34

®

Spectrum 2

Ref Level 30.00 dém Offset 13.50 d8 @ RBW 10 kHz
| Att 30dB  SWT 15 ms @ VBW 30 kHz

Mode Auto Sweep

@ 1Rm Max

|

L[|

10000 pts

SEun 15.0 MHz

CF 3.675 GHz 10000 pts

Span 15.0 MHz

Channel Power

Bandwidth | Offset Power | Channel Bandwidth offset Power |

110,000 MHz | 17.92 dBm | TX1 (Ref) 10.000 MHz | 17.69 dBm |

17.92 dBm Tx Total 17.69 dBm |

_ Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper
1.000 MHz 5.500 MHz Adj — 1.000 MHz 5.500 MHz -52.70 dB | -34.50 dB
— —
JU /4
Date: 11.DEC.2018 22:22:08 Date: 11.DEC.2018 22:27:01
TEL : 886-3-327-3456 Page Number 1 A43-84 of 94
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ssamonas. FCC RADIO TEST REPORT Report No. : FG8N0725

LTE Band 43/ 10MHz

Middle channel / Full RB / 64QAM
(oo D &
Ref Level 30,00 dBm Offset 13,50 d& Mode Auto Sweep
SGL Count 100/100
@ 1Rm Max
Limit ¢heck PABS
20 dBi20¢
10 dBi
0 des
-10 dB
-20 dBt
-30 d8
/ \
9.8 A T — N v Py ey
-50 dBi
-60 d&
CF 3.675 GHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 10.70 dBm Tx Bandwidth 10.000 MHz RBW 1.000 MHz
Range Low | RangeUp | RBW | _Frequency | PowerAbs | PowerRel |  ALimit
-25.000 MHz -10.000 MHz 1.000 MHz 3.66489 GHz -40.80 dBm -51.50 dB -16.50 d8
-10.000 MHz -5.000 MHz 1.000 MHz 3.66996 GHz -21.55 dBm -32.25dB -7.25 dB
5.000 MHz 10.000 MHz 1.000 MHz 3.68004 GHz -21.13 dém -31.84dB -6.84 dB
10.000 MHz 25.000 MHz 1.000 MHz 3.68504 GHz -40.54 dBm -51.24 dB -16.24 dB
- —
[ )i ) Ready CHENRRRAD WO 4
Date: 11.DEC.201 :07:55
TEL : 886-3-327-3456 Page Number 1 A43-85 of 94

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG8NO0725

Spectrum
Ref Level 30,00 dBm  Offset 13,50 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 13.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max
= FalL Limit fheck FAJL
20 dBmZ2
10 dem;
|
I\ -10 dBm
}{ \ -20 dB f \
i [ M 1N\
S e o LS = | -40.4pm: T ] = x
-50 d
-60 dem -60 dB
CF 3.695 GHz 691 pts Span 50.0 MHz | ([ CF 3.695 GHz 691 pts Span 50.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 11.65dBm Tx Bandwidth 10.000 MHz RBW 1.000 MHz Tx Power 10.96 dBm Tx Bandwidth 10.000 MHz RBW 1.000 MHz
_|__Range up Frequency Power Abs Power Rel Range Low Range Up | RBW Frequenc Power Abs Power Rel ALimit
Hz 1.000 MHz 3.68475GHz | -3931dBm |  -5095dB | - | -25.000MHz | -10.000 MHz | 1.000 MHz | 3.67656 GHz -40.71 dBm | -51.67 dB | -16.67 dB
z -5.000 MH 1.000 MHz 3.68996 GHz* -2.99 dBm* -14.63 dB* 10,000 MHz | -5.000 MHz | 1.000 MHz 3.68960 GHz | -53.26dB | -28.26 dB
2 10.000 MH Hz -40.61 dBm -52.26 dB I 5.000MHz | 10.000 MHz | 1.000 MHz |_ 3.70004 GHz* |
E_ 25.000 Mi 2 _ 10.000 MHz | 25.000 MHz | 1.000 MHz 3,70511 GHz
Date: 11.DEC.2018 22:34:04 Date: 11.DEC.2018 22:37:50

Spectrum 2 ®
30.00 dBm  Offset 13.50 dB @
30 d8  SWT 15 ms @

Ref Level
Att

RBW 10 kHz
VBW 30 kHz

Mode Auto Sweep

I |

Spectrum 2

| Att 30dB  SWT 15 m:

®

Ref Level 30.00 dém Offset 13.50 d8 @ RBW 10 kHz

s @ VBW 30 kHz

Mode Auto Sweep

@ 1Rm Max

|

10000 pts

SEun 15.0 MHz

CF 3.695 GHz

10000 pts

Span 15.0 MHz

Channel Power

Bandwidth | Offset Power | Channel Bandwidth Offset Power |

110,000 MHz | 18.60 dBm | TX1 (Ref) 10.000 MHz | 17.85 dBm |

18.60 dBm Tx Total 17.85 dBm

Channel Bandwidth Offset Lower Upper Channel Bandwidth Offset Lower Upper .
i 1.000 MHz 5.500 MHz Adj = 1.000 MHz 5.500 MHz -52.80 dB | -35.00 dB
— —
JU /4
Date: 11.DEC.2018 22:34:28 Date: 11.DEC.2018 22:38:13
TEL : 886-3-327-3456 Page Number : A43-86 of 94

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0725

LTE Band 43/ 10MHz

High channel / Full RB / 64QAM

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 13,50 d& Mode Auto Sweep

Limit ¢heck PABS

Sy e e o e e

SN T I BV YA Worere—err

CF 3.695 GHz
Spectrum Emission Mask

Tx Power 10.65 dBm

Range Low |

691 pts
Standard: None
Tx Bandwidth 10.000 MHz
Range Up | RBW | Frequency |

Span 50.0 MHz

RBW 1.000 MHz

Power Abs | PowerRel |  ALimit
-25.000 MHz -10.000 MHz 1.000 MHz 3.68424 GHz -40.20 dBm -50.85 dB -15.85 d8
-10.000 MHz -5.000 MHz 1.000 MHz 3.68996 GHz -22.27 dBm -32.92 dB -7.92 dB
5.000 MHz 10.000 MHz 1.000 MHz 3.70004 GHz -21.07 dém -31.72dB -6.72 dB
10.000 MHz 25.000 MHz 1.000 MHz 3.70699 GHz -40.73 dBm -51.38 dB -16.38 dB
—
[ D ] Ready  WNNANNNND W

Z

Date: 11.DEC.201

TEL : 886-3-327-3456

Page Number
FAX : 886-3-328-4978

1 A43-87 of 94



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0725

LTE Band 43/ 15MHz

[-==
i G ) &
Ref Level 30,00 dBm Offset 13,50 de Mode Auto Sweep Ref Level 30.00 dém Offset 13.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @® 1IRm Max
Limit Gheck PaES Limit fheck PABS
20 gBm200 20 dBm20.
10 d8 10 dB l
By l} od [
-10 dB: \ -10 dBm z
-20 dBt \ -20 dBr }
-30 dB / -30 d 3
AN ; o [ A
Ui rorpmvrress et — — g O e ey ey ez || 4t L e e g v ppp— V| e T =
~50 dB: -50 dBr
60 dB -60 d
QF 3.6575 GHz 691 pts Span 75.0 MHz CF 3.6575 GHz 691 pts Span 75.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 10.07 dBm Tx Bandwidth 15.000 MHz RBW 1.000 MHz Tx Power 10.75 dBm Tx Bandwidth 15.000 MHz RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | _ALimit Range Low RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-37.500 MHz -15.000 MHz 1.000 MHz 3.63723 GHz -41.28 dém 51.35 dB -16.35 dB 37.500 MHz ~15.000 MRz 1.000 MHz 3.63723 GHz ~30.02 dBm 49.77 dB 14.77 dBb
-15.000 MHz -7.500 MHz 1.000 MHz 3.64995 GHz -19.62 dBm -29.69 dB -4.69 dB -15.000 MHz ~7.500 MHz 1.000 MHz 3.64984 GHz ~42.78 dBm 53.50 dB 28.52 dB
7.500 MHz 15.000 MHz 1.000 MHz 3.66516 GHz -42.70 dém S5277de | -27.77.de 7.500 MHz 15.000 MHz 1.000 MHz 3.66505 GHz -18.43 dBm -29.18 dB -4.18 dB
15.000 MHz 37.500 MHz 1.000 MHz 3.67723 GHz -37.59 dém -47.65 dB -12.65 dB 15.000 MHz 37.500 MHz 1.000 MHz 3.67200 GHz -40.89 dBm 51.63 dB 116,63 dB
— —
Read: T
[ I eady N e 2| K J Ready [T] N e 7
ate 11.DEC.201 0 Date 11.DE 2018
LTE Band 43/ 15MHz
Low channel / Full RB / 64QAM
Spectrum u%:
Ref Level 30.00 dém Offset 13,50 dé Mode Auto Sweep
SGL Count 100/100
@ 1Rm Max
Limit heck PAES
20 gBm20C
VTS PSPV A e —
CF 3.6575 GHz 691 pts Span 75.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 10.05dBm Tx Bandwidth 15.000 MHz RBW 1.000 MHz
Range Low | RangeUp | RBW | __Frequency | PowerAbs | PowerRel | ALimit
-37.500 MHz -15.000 MHz 1.000 MHz 3.64223 GHz -41.42 dBm -51.47 dB -16.47 dB
-15.000 MHz -7.500 MHz 1.000 MHz 3.64995 GHz -36.47 dBm -46.51 dB -21.51dB
7.500 MHz 15.000 MHz 1.000 MHz 3.66505 GHz -34.90 dém -44.95 dB. -19.95de
15.000 MHz 37.500 MHz 1.000 MHz 3.67288 GHz -41.34 dBm -51.39 dB -16.39 dB
—
[ JU Ready LN 4
ite 11.DEC 1 00:46
TEL : 886-3-327-3456 Page Number 1 A43-88 of 94

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0725

LTE Band 43/ 15MHz

Middle channel / 1 RB 0/ 64QAM

Middle channel / 1 RB max / 64QAM

Spectrum

Ref Level 30,00 dBm
SGL Count 100/100

Offset 13,50 d&

Mode Auto Sweep

Ref Level 30.00 dém Offset 13.50 d&
SGL Count 100/100

Mode Auto Sweep

@ 1Rm Max ® 1Rm Max
Limit ¢heck PABS Limit ¢heck PABS
20 4B 200 20 4R<20C
10 d8 10 dB I
0 dem % od [
-10 dB: k -10 dBm z
-20 dBt \ -20 dBr }
-30 dB P -30 d
AN | / N\
-40 dBi - — = -40 dBm 4 — e
e N s e = f—— frmmmnd Tndmicnsmmirdtnsmm ] | [ttt o] Sediand RESU [TYWCVRASHUIS WU o POy
~50 dB: -50 dBr
-60 dB -60 d
CF 3.675 GHz 691 pts Span 75.0 MHz CF 3.675 GHz 691 pts Span 75.0 MHz

S’pectmm Emission Mask
Tx Power 10.87 dBm

Standard: None
Tx Bandwidth 15.000 MHz

RBW 1.000 MHz

Standard: None
Tx Bandwidth 15.000 MHz

Spectrum Emission Mask

Tx Power 10.98 dBm RBW 1.000 MHz

: 11.DEC.201 3:32:04

Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-37.500 MHz -15.000 MHz 1.000 MHz 3.64560 GHz -40.95 dBm -51.82 dB -16.82 d8 -37.500 MHz -15.000 MHz 1.000 MHz 3.65538 GHz -38.63 dBm -49.61 dB -14.61 dB
-15.000 MHz -7.500 MHz 1.000 MHz 3.66745 GHz -19.48 dBm -30.35 dB -5.35 dB -15.000 MHz -7.500 MHz 1.000 MHz 3.66745 GHz -42.56 dBm -53.54 dB -28.54 dB

7.500 MHz 15.000 MHz 1.000 MHz 3.68277 GHz -42.56 dém S344dB | -28.44d8 7.500 MHz 15.000 MHz 1.000 MHz 3.68255 GHz -18.12 dém 29.11d8 -4,11dB
15.000 MHz 37.500 MHz 1.000 MHz 3.69484 GHz -37.11 dBm -47.98 dB -12.98 dB 15.000 MHz 37.500 MHz 1.000 MHz 3,70375 GHz -40.97 dBm -51.95 dB -16.95 dB
— —
T
[ I Ready N e 2| K Ready [T] N e 7

LTE Band

43 / 15MHz

Middle channel / Full RB / 64QAM

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 13.50 d&

Mode Auto Sweep

@ 1Rm Max
Limit ¢heck PABS
20 dBi 20
\
ST —— =S e e pee————
CF 3.675 GHz 691 pts Span 75.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 10.01dBm Tx Bandwidth 15.000 MHz RBW 1.000 MHz
Range Low | RangeUup | RBW | __Frequency | PowerAbs | PowerRel |  ALimit
-37.500 MHz -15.000 MHz 1.000 MHz 3.65755 GHz -41.27 dBm -51.28 dB -16.28 dB
-15.000 MHz -7.500 MHz 1.000 MHz 3.66745 GHz -36.54 dBm -46.55 dB -21.55 dB
7.500 MHz 15.000 MHz 1.000 MHz 3.68255 GHz -35.43 dBm -45.44 dB -20.44 dB
15.000 MHz 37.500 MHz 1.000 MHz 3.69071 GHz -41.36 dBm -51.37 dB -16.37 dB
—
[ JU Ready Y e 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A43-89 of 94



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0725

LTE Band 43/ 15MHz

High channel / 1 RB 0/ 64QAM

High channel / 1 RB max / 64QAM

Spectrum

Ref Level 30,00 dBm
SGL Count 100/100

Offset 13,50 d& Mode Auto Sweep

heck

Ref Level 30.00 dém
SGL Count 100/100

Offset 13.50 d&

Mode Auto Sweep

@® 1IRm Max

Limit ¢heck

20 dBin20¢

PABS

10 dp

od

-10 dBm

-20 derm

| 1 4+

-30 d

ooy e e e o

=21 v v

= e

BT———e

o

-50 der

-60 d

CF 3.6925 GHz 691 pts Span 75.0 MHz

CF 3.6925 GHz

691 pts

Span 75.0 MHz

Standard: None
Tx Bandwidth 15.000 MHz

S’pectmm Emission Mask

Tx Power 11.08 dBm RBW 1.000 MHz

Spectrum Emission Mask
Tx Power 10.13 dBm

Standard: None
Tx Bandwidth 15.000 MHz

RBW 1.000 MHz

Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Range Low Range Up RBW | Frequency | Power Abs Power Rel ALimit
-37.500 MHz -15.000 MHz 1.000 MHz 3.67049 GHz -41.28 dBm -52.36 dB -17.36 dB -37.500 MHz -15.000 MHz 1.000 MHz 3.67266 GHz -39.24 dBm -49.36 dB -14.36 dB
-15.000 MHz -7.500 MHz 1.000 MHz 3.68495 GHz -18.22 dBm -29.30 dB -4.30 dB -15.000 MHz -7.500 MHz 1.000 MHz 3.68473 GHz -42.72 dBm -52.85 dB -27.85 dB

7.500 MHz 15.000 MHz | 1.000 MHz 3.70016 GHz ~42.44 dBm S352d8 | -28.52de 7.500 MHz 15.000 MHz | 1.000 MHz 3.70005 GHz -19.38 dém 2050 dB ~4.50 dB
15.000 MHz 37.500 MHz 1.000 MHz 3.71223 GHz -36.71 dBm -47.79 dB -12.79 d8 15.000 MHz 37.500 MHz 1.000 MHz 3,72158 GHz -41.01 dBm -51.14 dB -16.14 dB
— —
Read: !
[ I eady N e 2| K J Ready [T] N e 7

LTE Band

43 / 15MHz

High channel / Full RB / 64QAM

Spectrum

Offset 13,50 d& Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100
@ 1Rm Max
Limit
20C

heck PABS

20 dB;

NEIRP—— e v

CF 3.6925 GHz Span 75.0 MHz

Spectrum Emission Mask
Tx Power 10.08 dBm

691 pts

Standard: None
Tx Bandwidth 15.000 MHz

RBW 1.000 MHz

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-37.500 MHz -15.000 MHz 1.000 MHz 3.67418 GHz -40.96 dBm -51.04 dB -16.04 dB
-15.000 MHz -7.500 MHz 1.000 MHz 3.68495 GHz -36.33 dBm -46.40 dB -21.40 dB

7.500 MHz 15.000 MHz 1.000 MHz 3.70005 GHz -35.18 dBm -45.26 dB -20.26 dB
15.000 MHz 37.500 MHz 1.000 MHz 3.71614 GHz -40.99 dBm -51.07 dB -16.07 dB
—
L JU Ready LN 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A43-90 of 94



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0725

LTE Band 43/ 20MHz

Low channel /1 RB 0/ 64QAM

Low channel /1 RB max / 64QAM

oo
Spectrum i W [ X ]
Ref Level 30.00 dm Offset 13,50 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 13.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max ® 1IRm Max
Limit Gheck PAES Limit ¢heck PABS
20 4B 200 20 4R<20C
i 10ds n
By od
-10 dB; -10 dBm
-20 dBt \ -20 dBr [
-30 dB fl -30 d il
AN h Gk i I /
Lo MRS e [ ) = g =rom s f v s eyt || o 2Kl rves e e p vemrs e 5 Py T P e
-50 dB -50 dr
60 dB 60 d
QF 3.66 GHz 691 pts Span 100.0 MHz CF 3.66 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 9.86 dBm Tx Bandwidth 20.000 MHz RBW 1.000 MHz Tx Power 11.62 dBm Tx Bandwidth 20.000 MHz RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | _aLimit Range Low RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz -20.000 MHz 1.000 MHz 3.62732 GHz -41.63 dBm -51.49 dB -16.49 d8 -50,000 MHz -20.000 MHz 1.000 MHz 3.63341 GHz -34.38 dBm -46.00 dB -11.00 dB
-20.000 MHz -10.000 MHz 1.000 MHz 3.64993 GHz -26.36 dBm -36.21 dB -11.21dB -20.000 MHz -10.000 MHz 1.000 MHz 3.64964 GHz -42.36 dBm 53.99 dB -28.99 dB
10.000 MHz 20.000 MHz 1.000 MHz 3.67036 GHz -42.75 dBm 52.61dB | -27.61dB 10.000 MHz 20.000 MHz 1.000 MHz 3.67007 GHz -24.00 dBm -35.62 dB -10.62 dB
20.000 MHz S0.000 MHz 1.000 MHz 3.68645 GHz -34.27 dBm -44.13 dB -9.13 dB 20.000 MHz 50.000 MHz 1.000 MHz 3,68964 GHz -41.30 dBm -52.92 dB -17.92 dB
— —
Read )
[ I eady N e 2| K J Ready [T] N e 7

: 11.DEC.201 3:50:43

LTE Band

43 / 20MHz

Low channel / Full RB / 64QAM

Spectrum
Ref Level 30.00 dBm
SGL Count 100/100
@ 1Rm Max
Limit
20C

Offset 13,50 d& Mode Auto Sweep

heck PABS

20 dB;

S R— | SEVTIESUY VSTV em——

CF 3.66 GHz Span 100.0 MHz

Spectrum Emission Mask
Tx Power 9.59 dBm

691 pts
Standard: None
Tx Bandwidth 20.000 MHz

RBW 1.000 MHz

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -20.000 MHz 1.000 MHz 3.63949 GHz -41.63 dBm -51.23 dB -16.23 dB
-20.000 MHz -10.000 MHz 1.000 MHz 3.64993 GHz -40.02 dBm -49.61 dB -24.61dB

10.000 MHz 20.000 MHz 1.000 MHz 3.67007 GHz -40.20 dBm -49.79 dB -24.79 dB
20.000 MHz S0.000 MHz 1.000 MHz 3.69094 GHz -41.57 dBm -51.16 dB -16.16 dB
—
L JU Ready LN 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 43/ 20MHz

Middle channel / 1 RB 0/ 64QAM

Middle channel / 1 RB max / 64QAM

[-==
Spectrum i W X
Ref Level 30,00 dBm Offset 13,50 de Mode Auto Sweep Ref Level 30.00 dém Offset 13.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @® 1IRm Max
Limit ¢heck PABS Limit ¢heck PABS
20 gBm200 20 dBm20.
10 de: 10 dp n
0 dem od
-10 dB: -10 dBm
-20 dBt \ -20 dBr {
-30 dB f -a0d it -
\ I o 0 I J I\
o] e ? | | S L S TSR e S| P57 ) wpRe (SR | | =) R P TS T e
~50 dB: -50 dBr
60 dB -60 d
QF 3.675 GHz 691 pts Span 100.0 MHz CF 3.675 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 10.54 dBm Tx Bandwidth 20.000 MHz RBW 1.000 MHz Tx Power 10.90 dBm Tx Bandwidth 20.000 MHz RBW 1.000 MHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz -20.000 MHz 1.000 MHz 3.65087 GHz -41.92 dém -52.46 dB -17.46 dB 750,000 MHz ~20.000 MRz 1.000 MHz 3.64855 GHz 35.77 dBm 46.67 dB 11,67 dB
-20.000 MHz -10.000 MHz 1.000 MHz 3.66493 GHz -25.52 dBm -36.06 dB -11.06 dB -20.000 MHz 210.000 MHz 1.000 MHz 3.66435 GHz ~42.38 dBm 53.20 dB 28.20 dB
10.000 MHz 20.000 MHz 1.000 MHz 3.68580 GHz -42.61dém 53.15de | -28.15de 10,000 MHz 20.000 MHz 1.000 MHz 3.68507 GHz -25.87 dBm -36.78 dB -11.78 d
20.000 MHz 50.000 MHz 1.000 MHz 3.70159 GHz -33.60 dBm -44.14 dB -2.14 dB 20.000 MHz 50.000 MHz 1.000 MHz 3.72058 GHz ~41.66 dBm 52.56 dB 117.56 dB
— —
Read: T
[ I eady N e 2| K J Ready [T] N e 7
ate: 1 DEC 1 0c Date +DE 2018 00:14:53
LTE Band 43/ 20MHz
Middle channel / Full RB / 64QAM
Spectrum u%:
Ref Level 30.00 dém Offset 13,50 dé Mode Auto Sweep
SGL Count 100/100
@ 1Rm Max
Limit heck PaES
20 gBm20C
10d
od
- i
-20 di
-30d
408 | TP ISRy [ S T R SRTPUPR BRI
-50 dBn
-60 df
CF 3.675 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 9.86 dBm Tx Bandwidth 20.000 MHz RBW 1.000 MHz
Range Low | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -20.000 MHz 1.000 MHz 3.65493 GHz -41.47 dBm -51.33 dB -16.33 dB
-20.000 MHz -10.000 MHz 1.000 MHz 3.66493 GHz -39.37 dém -49.22 dB -24.22 dB
10.000 MHz 20.000 MHz 1.000 MHz 3.68507 GHz -39.59 dém -49.44 dB. -24.44 dB
20.000 MHz S0.000 MHz 1.000 MHz 3.69522 GHz -41.22 dBm -51.07 dB -16.07 dB
—
[ JU Ready LN 4
ate: 1 DEC 1 oc )
TEL : 886-3-327-3456 Page Number 1 A43-92 of 94
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LTE Band 43/ 20MHz

High channel / 1 RB 0/ 64QAM

High channel / 1 RB max / 64QAM

Spectrum

Ref Level 30,00 dBm
SGL Count 100/100

Offset 13,50 d&

Mode Auto Sweep

Ref Level 30.00 dém Offset 13.50 d&
SGL Count 100/100

Mode Auto Sweep

@® 1IRm Max

heck

PABS

Limit ¢heck PABS

20 dBin20¢

10 dp

od

-10 dBm

-20 derm {

i

-30 d “ / \\

VST P RS [

= vt e s

-40 dB
A A SN TP Sy

-50 der

-60 d

CF 3.69 GHz

691 pts

Span 100.0 MHz

CF 3.69 GHz 691 pts Span 100.0 MHz

S’pectmm Emission Mask

Standard: None

Tx Power 11.91dBm Tx Bandwidth 20.000 MHz RBW 1.000 MHz

Spectrum Emission Mask
Tx Power 10.96 dBm

Standard: None
Tx Bandwidth 20.000 MHz

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | _ALimit Range Low RangeUp | RBW | Frequency | Power Abs Power Rel ALimit
-50.000 MHz -20.000 MHz 1.000 MHz 3.66341 GHz -41.56 dBm -53.46 dB -18.46 d8 -50,000 MHz -20.000 MHz 1.000 MHz 3.66312 GHz -34.70 dBm -45.66 dB -10.66 dB
-20.000 MHz -10.000 MHz 1.000 MHz 3.67993 GHz -24.23 dBm -36.14 dB -11.14 dB 20,000 MHz -10.000 MHz 1.000 MHz 3.67064 GHz -42.34 dBm 53.20 dB -28.20 dB

10.000 MHz 20.000 MHz 1.000 MHz 3.70007 GHz -42.04 dém 5395de | -28.95d8 10.000 MHz 20.000 MHz 1.000 MHz 3.70007 GHz -25.61 dBm -36.57 d& -11.57 d&
20.000 MHz 50.000 MHz 1.000 MHz 3.71659 GHz -32.01 dBm -43.92 dB -8.92 d8 20.000 MHz 50.000 MHz 1.000 MHz 3,73370 GHz -41.40 dBm -52.36 dB -17.36 dB
— —
Read )
[ I eady N e 2| K J Ready [T] N e 7
ste: 12.DE 18 00:20 Bata i, 56
LTE Band 43/ 20MHz
High channel / Full RB / 64QAM
Spectrum u%:
Ref Level 30.00 dém Offset 13,50 dé Mode Auto Sweep
SGL Count 100/100
@ 1Rm Max
Limit ¢heck PABS
20 dBm20C
40 An_.,N GV IIPE B e R R "V U PR VO N——
CF 3.69 GHz 691 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 10.82 dBm Tx Bandwidth 20.000 MHz RBW 1.000 MHz
Range Low | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -20.000 MHz 1.000 MHz 3.66645 GHz ~41.24 dBm -52.05 dB -17.05d8
-20.000 MHz -10.000 MHz 1.000 MHz 3.67993 GHz -38.42 dBm -49.23 dB 24.23d8
10.000 MHz 20.000 MHz 1.000 MHz 3.70007 GHz -38.78 dBm -49.60 dB -24.60 dB
20.000 MHz 50.000 MHz 1.000 MHz 3.71152 GHz -41.30 dBm -52.12 dB -17.12 dB
- —
[ JU J Ready LN 4
ate 12.DE 1 [ils ).
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Frequency Stability
Test Conditions LTE Band 43 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0029
40 Normal Voltage 0.0013
30 Normal Voltage 0.0052
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0027
PASS
-10 Normal Voltage 0.0037
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0000
20 Battery End Point 0.0023
Note:
1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.15 V. ; Maximum Voltage =4.2 V
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A43-94 of 94
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Appendix B. Test Results of EIRP and Radiated Test

EIRP

<For IDU Antenna>

LTE Band 43 / 5MHz (Average) (GT - LC = 2.63 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 11.81 0.0152 14.44 0.0278
Middle QPSK 1 12 12.17 0.0165 14.80 0.0302
Highest 1 12 12.27 0.0169 14.90 0.0309
Lowest 1 12 11.11 0.0129 13.74 0.0237
Middle 16QAM 1 12 11.35 0.0136 13.98 0.0250
Highest 1 12 11.43 0.0139 14.06 0.0255
Lowest 1 12 10.94 0.0124 13.57 0.0228
Middle 64QAM 1 12 11.19 0.0132 13.82 0.0241
Highest 1 12 11.29 0.0135 13.92 0.0247
Limit EIRP < 1W Result PASS
LTE Band 43 / 10MHz (Average) (GT - LC = 2.63 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 25 11.90 0.0155 14.53 0.0284
Middle QPSK 1 25 12.30 0.0170 14.93 0.0311
Highest 1 25 12.44 0.0175 15.07 0.0321
Lowest 1 0 11.03 0.0127 13.66 0.0232
Middle 16QAM 1 0 11.41 0.0138 14.04 0.0254
Highest 1 0 11.83 0.0152 14.46 0.0279
Lowest 1 0 10.82 0.0121 13.45 0.0221
Middle 64QAM 1 0 11.22 0.0132 13.85 0.0243
Highest 1 0 11.66 0.0147 14.29 0.0269
Limit EIRP < 1W Result PASS
LTE Band 43 / 15MHz (Average) (GT - LC = 2.63 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 12.13 0.0163 14.76 0.0299
Middle QPSK 1 0 12.42 0.0175 15.05 0.0320
Highest 1 0 12.87 0.0194 15.50 0.0355
Lowest 1 0 11.27 0.0134 13.90 0.0245
Middle 16QAM 1 0 11.60 0.0145 14.23 0.0265
Highest 1 0 12.04 0.0160 14.67 0.0293
Lowest 1 0 11.10 0.0129 13.73 0.0236
Middle 64QAM 1 0 11.42 0.0139 14.05 0.0254
Highest 1 0 11.84 0.0153 14.47 0.0280
Limit EIRP < 1W Result PASS
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LTE Band 43 / 20MHz (Average) (GT - LC = 2.63 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)|Power (Watts) EIRP(dBm) EIRP(W)

Lowest 1 0 12.37 0.0173 15.00 0.0316
Middle QPSK 1 0 12.71 0.0187 15.34 0.0342
Highest 1 0 13.04 0.0201 15.67 0.0369
Lowest 1 0 11.66 0.0147 14.29 0.0269
Middle 16QAM 1 0 11.97 0.0157 14.60 0.0288
Highest 1 0 12.25 0.0168 14.88 0.0308
Lowest 1 0 11.62 0.0145 14.25 0.0266
Middle 64QAM 1 0 11.80 0.0151 14.43 0.0277
Highest 1 0 12.09 0.0162 14.72 0.0296

Limit EIRP < 1W Result PASS

Bl-2 of 2
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<For ODU Antenna>

LTE Band 43 / 5MHz (Average) (GT - LC = 14.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 11.81 0.0152 26.61 0.4581
Middle QPSK 1 12 12.17 0.0165 26.97 0.4977
Highest 1 12 12.27 0.0169 27.07 0.5093
Lowest 1 12 11.11 0.0129 25.91 0.3899
Middle 16QAM 1 12 11.35 0.0136 26.15 0.4121
Highest 1 12 11.43 0.0139 26.23 0.4198
Lowest 1 12 10.94 0.0124 25.74 0.3750
Middle 64QAM 1 12 11.19 0.0132 25.99 0.3972
Highest 1 12 11.29 0.0135 26.09 0.4064
Limit EIRP < 25W Result PASS
LTE Band 43 / 10MHz (Average) (GT - LC = 14.8 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 25 11.90 0.0155 26.70 0.4677
Middle QPSK 1 25 12.30 0.0170 27.10 0.5129
Highest 1 25 12.44 0.0175 27.24 0.5297
Lowest 1 0 11.03 0.0127 25.83 0.3828
Middle 16QAM 1 0 11.41 0.0138 26.21 0.4178
Highest 1 0 11.83 0.0152 26.63 0.4603
Lowest 1 0 10.82 0.0121 25.62 0.3648
Middle 64QAM 1 0 11.22 0.0132 26.02 0.3999
Highest 1 0 11.66 0.0147 26.46 0.4426
Limit EIRP < 25W Result PASS
LTE Band 43 / 15MHz (Average) (GT - LC = 14.8 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 12.13 0.0163 26.93 0.4932
Middle QPSK 1 0 12.42 0.0175 27.22 0.5272
Highest 1 0 12.87 0.0194 27.67 0.5848
Lowest 1 0 11.27 0.0134 26.07 0.4046
Middle 16QAM 1 0 11.60 0.0145 26.40 0.4365
Highest 1 0 12.04 0.0160 26.84 0.4831
Lowest 1 0 11.10 0.0129 25.90 0.3890
Middle 64QAM 1 0 11.42 0.0139 26.22 0.4188
Highest 1 0 11.84 0.0153 26.64 0.4613
Limit EIRP < 25W Result PASS
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LTE Band 43 / 20MHz (Average) (GT - LC = 14.8 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 12.37 0.0173 27.17 0.5212
Middle QPSK 1 0 12.71 0.0187 27.51 0.5636
Highest 1 0 13.04 0.0201 27.84 0.6081
Lowest 1 0 11.66 0.0147 26.46 0.4426
Middle 16QAM 1 0 11.97 0.0157 26.77 0.4753
Highest 1 0 12.25 0.0168 27.05 0.5070
Lowest 1 0 11.62 0.0145 26.42 0.4385
Middle 64QAM 1 0 11.80 0.0151 26.60 0.4571
Highest 1 0 12.09 0.0162 26.89 0.4887

Limit EIRP < 25W Result PASS
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Radiated Spurious Emission

LTE Band 43 (IDU Antenna)

LTE Band 43 /5MHz / QPSK

. Over SPA S.G. TX Cable [TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dBm) (dB) (dBi)
7301 -45.72 -13 -32.72 -74.71 -55.26 1.88 11.42 H
10951 -41.98 -13 -28.98 -74.06 -50.26 2.62 10.90 H
14601 -37.54 -13 -24.54 -73.8 -45.98 2.88 11.32 H
H
H
H
Lowest
7301 -46.07 -13 -33.07 -74.84 -55.61 1.88 11.42 \%
10951 -42.29 -13 -29.29 -74.19 -50.57 2.62 10.90 \%
14601 -38.87 -13 -25.87 -73.89 -47.31 2.88 11.32 \%
\%
\%
\%
7345 -45.39 -13 -32.39 -74.34 -54.83 1.91 11.35 H
11018 -42.15 -13 -29.15 -74.25 -50.43 2.64 10.92 H
14691 -36.82 -13 -23.82 -73.5 -45.53 2.90 11.61 H
H
H
H
Middle
7345 -45.82 -13 -32.82 -74.57 -55.26 1.91 11.35 \%
11018 -42.31 -13 -29.31 -74.24 -50.59 2.64 10.92 \%
14691 -38.15 -13 -25.15 -73.3 -46.86 2.90 11.61 \%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : B3-10f4
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7391 -45.94 -13 -32.94 -74.86 -55.28 1.93 11.27 H

11086 -42.14 -13 -29.14 -74.34 -50.53 2.61 11.00 H

14781 -36.25 -13 -23.25 -73.45 -45.22 2.93 11.90 H

H

H

H

Highest

7391 -45.97 -13 -32.97 -74.73 -55.31 1.93 11.27 Vv

11086 -42.17 -13 -29.17 -74.21 -50.56 2.61 11.00 \%

14781 -38.33 -13 -25.33 -73.67 -47.30 2.93 11.90 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 43 (ODU Antenna)

LTE Band 43 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7300 -46.01 -13 -33.01 -75 -55.55 1.88 11.42 H
10951 -42.18 -13 -29.18 -74.26 -50.46 2.62 10.90 H
14604 -37.68 -13 -24.68 -73.94 -46.13 2.88 11.33 H
H
H
H
Lowest
7300 -46.19 -13 -33.19 -74.96 -55.73 1.88 11.42 \Y
10951 -41.85 -13 -28.85 -73.75 -50.13 2.62 10.90 \Y
14604 -38.92 -13 -25.92 -73.94 -47.37 2.88 11.33 \Y
Y
\Y
Y
7345 -45.23 -13 -32.23 -74.18 -54.67 1.91 11.35 H
11020 -41.37 -13 -28.37 -73.47 -49.65 2.64 10.92 H
14688 -36.08 -13 -23.08 -72.76 -44.78 2.90 11.60 H
H
H
H
Middle
7345 -45.54 -13 -32.54 -74.29 -54.98 1.91 11.35 Y
11020 -42.19 -13 -29.19 -74.12 -50.47 2.64 10.92 Y
14688 -37.99 -13 -24.99 -73.14 -46.69 2.90 11.60 Y
Y
Y
Y
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7390 -45.68 -13 -32.68 -74.6 -55.03 1.93 11.28 H

11086 -41.94 -13 -28.94 -74.14 -50.33 2.61 11.00 H

14784 -36.31 -13 -23.31 -73.51 -45.29 2.93 11.91 H

H

H

H

Highest

7390 -46.25 -13 -33.25 -75.01 -55.60 1.93 11.28 Vv

11086 -42.04 -13 -29.04 -74.08 -50.43 2.61 11.00 \%

14784 -37.90 -13 -24.90 -73.24 -46.88 2.93 11.91 \%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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